srorrontas. FCC RF Test Report Report No. : FG450613P

N77(100M)_DFT-s- N77(100M)_DFT-s-
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Ref Lyl Offset 15.88 4B
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F
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ange Graph

Scale/Div 10.0 48
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srorrontas. FCC RF Test Report Report No. : FG450613P

Software Version: 23.06.1602

FR1 N77 MIMO-ANT4+6

Transmitter Conducted Output Power And EIRP, (Gt - L¢)=3.25dB

Band (ﬁﬁ% Ba(”nfﬁ”z'?th Qs (';/Irflg) e T RB PO\:e':I(Tc14Bm) PO\AI/Ae'\rl(LeBm) IDC()(\)/\Ilqgr?g éen(:) (ﬁgiﬁ) E({/F\Q/)P
77 30 10 630334 3455.01 CP-OFDM QPSK 1@1 20.55 21.75 24.20 27.45 0.5559
77 30 10 630334 3455.01 CP-OFDM 16 QAM 1@1 20.12 21.07 23.63 26.88 0.4875
77 30 10 633334 3500.01 CP-OFDM QPSK 1@1 20.51 21.6 24.10 27.35 0.5433
77 30 10 633334 3500.01 CP-OFDM 16 QAM 1@1 20.11 20.88 23.52 26.77 0.4753
77 30 10 636332 3544.98 CP-OFDM QPSK 1@1 20.65 21.16 23.92 27.17 0.5212
77 30 10 636332 3544.98 CP-OFDM 16 QAM 1@1 20.18 20.53 23.37 26.62 0.4592
77 30 15 630500 3457.5 CP-OFDM QPSK 1@1 20.83 21.62 24.25 275 0.5623
77 30 15 630500 3457.5 CP-OFDM 16 QAM 1@1 20.47 21.29 23.91 27.16 0.5200
77 30 15 633334 3500.01 CP-OFDM QPSK 1@1 20.62 21.68 24.19 27.44 0.5546
77 30 15 633334 3500.01 CP-OFDM 16 QAM 1@1 20.22 21.05 23.67 26.92 0.4920
77 30 15 636166 3542.49 CP-OFDM QPSK 1@1 20.79 21.34 24.08 27.33 0.5408
77 30 15 636166 3542.49 CP-OFDM 16 QAM 1@1 20.31 20.66 23.50 26.75 0.4732
77 30 20 630668 3460.02 CP-OFDM QPSK 1@1 20.83 21.58 24.23 27.48 0.5598
77 30 20 630668 3460.02 CP-OFDM 16 QAM l@1 20.48 21.36 23.95 27.2 0.5248
77 30 20 633334 3500.01 CP-OFDM QPSK 1@1 20.56 21.67 24.16 27.41 0.5508
77 30 20 633334 3500.01 CP-OFDM 16 QAM 1@1 20.2 21 23.63 26.88 0.4875
77 30 20 636000 3540 CP-OFDM QPSK 1@1 20.71 21.43 24.10 27.35 0.5433
77 30 20 636000 3540 CP-OFDM 16 QAM 1@1 20.34 20.68 23.52 26.77 0.4753
77 30 30 631000 3465 CP-OFDM QPSK l@1 20.78 21.6 24.22 27.47 0.5585
77 30 30 631000 3465 CP-OFDM 16 QAM 1@1 20.33 21.35 23.88 27.13 0.5164
77 30 30 633334 3500.01 CP-OFDM QPSK 1@1 20.75 21.65 24.23 27.48 0.5598
77 30 30 633334 3500.01 CP-OFDM 16 QAM 1@1 20.34 21.09 23.74 26.99 0.5000
77 30 30 635666 3534.99 CP-OFDM QPSK 1@1 20.89 21.57 24.25 275 0.5623
77 30 30 635666 3534.99 CP-OFDM 16 QAM  1@1 20.45 21.01 23.75 27  0.5012
77 30 40 631334 3470.01 CP-OFDM QPSK 1@1 20.84 2151 24.20 27.45 0.5559
77 30 40 631334 3470.01 CP-OFDM 16 QAM l@1 20.53 21.43 24.01 27.26 0.5321
77 30 40 633334 3500.01 CP-OFDM QPSK 1@1 20.77 21.59 24.21 27.46 0.5572
77 30 40 633334 3500.01 CP-OFDM 16 QAM 1@1 20.39 21.25 23.85 27.1 0.5129
77 30 40 635332 3529.98 CP-OFDM QPSK 1@1 20.86 21.51 24.21 27.46 05572
77 30 40 635332 3529.98 CP-OFDM 16 QAM 1@1 20.41 20.95 23.70 26.95 0.4955
77 30 50 631668 3475.02 CP-OFDM QPSK 1@1 20.74 21.33 24.06 27.31 0.5383
77 30 50 631668 3475.02 CP-OFDM 16 QAM 1@1 20.25 21.22 23.77 27.02 0.5035
77 30 50 633334 3500.01 CP-OFDM QPSK 1@1 20.62 21.75 24.23 27.48 0.5598
77 30 50 633334 3500.01 CP-OFDM 16 QAM 1@1 20.14 21 23.60 26.85 0.4842
77 30 50 635000 3525 CP-OFDM QPSK 1@1 20.53 21.42 24.01 27.26 0.5321
77 30 50 635000 3525 CP-OFDM 16 QAM 1@1 20.09 20.71 23.42 26.67 0.4645
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77 30 60 632000 3480 CP-OFDM QPSK l@1 20.75 21.37 24.08 27.33 0.5408
77 30 60 632000 3480 CP-OFDM 16 QAM 1@1 20.28 21.2 23.77 27.02 0.5035
77 30 60 633334 3500.01 CP-OFDM QPSK l@1 20.6 21.79 24.25 275 0.5623
77 30 60 633334 3500.01 CP-OFDM 16 QAM l@1 20.17 21.13 23.69 26.94 0.4943
77 30 60 634666 3519.99 CP-OFDM QPSK l@1 20.6 21.48 24.07 27.32 0.5395
77 30 60 634666 3519.99 CP-OFDM 16 QAM l@1 20.18 20.78 23.50 26.75 0.4732
77 30 70 632334 3485.01 CP-OFDM QPSK 1@1 20.54 21.77 24.21 27.46 0.5572
77 30 70 632334 3485.01 CP-OFDM 16 QAM l@1 20.04 20.96 23.53 26.78 0.4764
77 30 70 633334 3500.01 CP-OFDM QPSK 1@1 20.47 21.59 24.08 27.33 0.5408
77 30 70 633334 3500.01 CP-OFDM 16 QAM l@1 20.06 20.92 23.52 26.77 0.4753
77 30 70 634332 3514.98 CP-OFDM QPSK l@1 20.44 21.54 24.04 27.29 0.5358
77 30 70 634332 3514.98 CP-OFDM 16 QAM l@1 20.05 20.87 23.49 26.74 0.4721
77 30 80 632668 3490.02 CP-OFDM QPSK l@1 20.54 21.79 24.22 27.47 0.5585
77 30 80 632668 3490.02 CP-OFDM 16 QAM 1@1 20.08 21 23.57 26.82 0.4808
77 30 80 633334 3500.01 CP-OFDM QPSK l@1 20.46 21.73 24.15 274 0.5495
77 30 80 633334 3500.01 CP-OFDM 16 QAM l@1 19.98 21.01 23.54 26.79 0.4775
77 30 80 634000 3510 CP-OFDM QPSK l@1 20.46 21.57 24.06 27.31 0.5383
77 30 80 634000 3510 CP-OFDM 16 QAM l@1 20.06 20.86 23.49 26.74 0.4721
77 30 90 633000 3495 CP-OFDM QPSK 1@1 20.56 21.73 24.19 27.44 0.5546
77 30 90 633000 3495 CP-OFDM 16 QAM l@1 20.06 20.96 23.54 26.79 0.4775
77 30 90 633334 3500.01 CP-OFDM QPSK 1@1 20.45 21.67 24.11 27.36 0.5445
77 30 90 633334 3500.01 CP-OFDM 16 QAM l@1 20.03 21.01 23.56 26.81 0.4797
77 30 90 633666 3504.99 CP-OFDM QPSK l@1 20.8 21.72 24.29 2754 0.5675
77 30 90 633666 3504.99 CP-OFDM 16 QAM l@1 20.12 21 23.59 26.84 0.4831
77 30 100 633334 3500.01 CP-OFDM QPSK 137@68 20.45 21.23 23.87 27.12 0.5152
77 30 100 633334 3500.01 CP-OFDM QPSK 1@1 20.49 21.67 24.13 27.38 0.5470
77 30 100 633334 3500.01 CP-OFDM QPSK 1@271 20.58 20.88 23.74 26.99 0.5000
77 30 100 633334 3500.01 CP-OFDM 16 QAM 137@68 19.97 20.75 23.39 26.64 0.4613
77 30 100 633334 3500.01 CP-OFDM 16 QAM l@1 20.05 20.99 23.56 26.81 0.4797
77 30 100 633334 3500.01 CP-OFDM 16 QAM 1@271 20.19 20.21 23.21 26.46 0.4426
77 30 100 633334 3500.01 CP-OFDM 64 QAM 137@68 18.48 19.28 21.91 25.16 0.3281
77 30 100 633334 3500.01 CP-OFDM 64 QAM l@1 18.63 19.55 22.12 25.37 0.3443
77 30 100 633334 3500.01 CP-OFDM 64 QAM 1@271 18.6 18.67 21.65 249 0.3090
77 30 100 633334 3500.01 CP-OFDM 256 QAM 137@68 18.5 19.32 21.94 25.19 0.3304
77 30 100 633334 3500.01 CP-OFDM 256 QAM l@1 15.52 16.81 19.22 22.47 0.1766
77 30 100 633334 3500.01 CP-OFDM 256 QAM 1@271 15.6 15.9 18.76 22.01 0.1589
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FR1 N77 MIMO-ANT4

Frequency Stability

B’:\Ed (iﬁf) Ba?'\;i;vzigith Arfcn ('Jﬁg) Modulation RB D?;La;i?n Verdict Environment
77 30 20 633334  3500.01 CFSSSFEM 51@0 0.0055 PASS NV
77 30 20 633334  3500.01 ng;?'\" 51@0 0.0042 PASS LV
77 30 20 633334 350001 cz-ggEM 51@0 0.0037 PASS HV
77 30 20 633334 350001 CPC;S;EM 51@0 0.0053 PASS 30C
77 30 20 633334  3500.01 CFSSSFEM 51@0 0.0025 PASS 20C
77 30 20 633334  3500.01 ng;?'\" 51@0 0.0061 PASS -10C
77 30 20 633334 350001 cz-ggEM 51@0 0.0028 PASS oC
77 30 20 633334 350001 CPC;S;EM 51@0 0.0050 PASS 10C
77 30 20 633334 350001 CF(SSSFEM 51@0 0.0055 PASS 20C
77 30 20 633334  3500.01 CF(SSSFEM 51@0 0.0033 PASS 30T
77 30 20 633334 350001 CPQ'ggEM 51@0 0.0070 PASS 40C
77 30 20 633334 350001 cz-ggEM 51@0 0.0044 PASS 50°C
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Peak to Average Ratio

NR SCS Bandwidth Freq " Result Limit "
Band (kH2) (MHz) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
77 30 20 633334 350001  CP-OFDM 51@0 7.62 13 PASS
QPSK
N77(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH
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Occupied Bandwidth
B’:Ed (i’ﬁf) Ba(nMd:'vzigith Arfcn (';Arf'g) Modulation RB (lo\/l?-|vzv) Z?ﬂﬁ_'ZB)W
77 30 10 633334 3500.01 ngg}?'\" 24@0 8.5782 9.555
77 30 10 633334 3500.01 CE%Z?AM 24@0 8.5658 9.768
77 30 10 633334 3500.01 C&%FA?AM 24@0 8.5767 9.501
77 30 10 633334 3500.01 %';éogm" 24@0 8.581 9.585
77 30 15 633334 3500.01 ngg}?'\" 38@0 13577 14.61
77 30 15 633334 3500.01 CE%Z?AM 38@0 1357 14.85
77 30 15 633334 3500.01 C&%FA?AM 38@0 13549 14.63
77 30 15 633334 3500.01 %';éogm" 38@0 13.502 14.56
77 30 20 633334 3500.01 ngg}?'\" 51@0 18.213 19.39
77 30 20 633334 3500.01 CE%Z?AM 51@0 18.156 19.47
77 30 20 633334 3500.01 C&%FA?AM 51@0 18.19 19.18
77 30 20 633334 3500.01 ngéogm" 51@0 18.17 19.62
77 30 30 633334 3500.01 nggEM 78@0 27.812 28.91
77 30 30 633334 3500.01 Cfé%i?ﬂ'\" 78@0 27.879 29.08
77 30 30 633334 3500.01 C&%FA?AM 78@0 27.868 28.98
77 30 30 633334 3500.01 ngéogm" 78@0 27.817 20.11
77 30 40 633334 3500.01 nggEM 106@0 37.804 30.68
77 30 40 633334 3500.01 Cfé%i?ﬂ'\" 106@0 37.68 39.22
77 30 40 633334 3500.01 C&%FA?AM 106@0 37.751 39.46
77 30 40 633334 3500.01 ngéogm" 106@0 37.846 39.27
77 30 50 633334 3500.01 nggEM 133@0 47.488 49.21
77 30 50 633334 3500.01 Cfe'%'m\" 133@0 47.336 49.1
77 30 50 633334 3500.01 C&%’Z‘iﬂ'\" 133@0 47.299 49.17
77 30 50 633334 3500.01 ngéo('; o 133@0 47.48 49.37
77 30 60 633334 3500.01 C'Zg’g}'f'\" 162@0 57.754 60.23
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77 30 60 633334 3500.01 Cfe'%'i\'iﬂ'\" 162@0 57.704 50.88
77 30 60 633334 3500.01 C&%FA?AM 162@0 57.686 59.66
77 30 60 633334 3500.01 2';05 o 162@0 58.045 60.09
77 30 70 633334 3500.01 cz—ggEM 189@0 67.512 69.75
77 30 70 633334 3500.01 CE%Z?AM 189@0 67.469 70.15
77 30 70 633334 3500.01 C&%FA?AM 189@0 67.435 69.87
77 30 70 633334 3500.01 2';05 o 189@0 67.253 69.91
77 30 80 633334 3500.01 cz—ggEM 217@0 77.256 79.93
77 30 80 633334 3500.01 CE%Z?AM 217@0 77.255 80.1
77 30 80 633334 3500.01 C&%FA?AM 217@0 77.357 80.03
77 30 80 633334 3500.01 2';05 o 217@0 77.285 79.94
77 30 90 633334 3500.01 cz—ggEM 245@0 87.442 90.36
77 30 90 633334 3500.01 Cfe'%'m\” 245@0 87.511 90.13
77 30 90 633334 3500.01 C&%FA?AM 245@0 87.411 90.26
77 30 90 633334 3500.01 ngéogf&" 245@0 87.516 90.39
77 30 100 633334 3500.01 CF:Q_(F?EEM 273@0 97.274 100.7
77 30 100 633334 3500.01 Cfe'%'m\” 273@0 97.465 100.6
77 30 100 633334 3500.01 C&%FA?AM 273@0 97.441 100.5
77 30 100 633334 3500.01 ngéogf&" 273@0 97.326 100.4
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N77(10M)_CP- N77(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11,90 d8 ! Ref Lyl Offset 11.90 d8
Ref Vialue 30.00 dBm /Div 10.0 Ref Value 30.00 dBm

Span 20 WHz| Center 3.50001 GHz Span 20 M,
Sweep 253 ms (1001 pis) #Res BW 100,00 kHz weep 2.53 ms (1001 pts)

Oocupied Bandwidih
B5T! Total Pawer

TransmitFreg Eor 10,180 % of OBW Power
4B Bandwidth

CRYEC

N77(10M)_CP-OFDM_64 N77(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tig: Fres Run
- OF

Ref Lyl Offset 11,90 d8 ! Ref Lyl Offset 11.90 d8
Ref Vialue 30.00 dBm /Div 10.0 ) Ref Value 30.00 dBm

Span 20 WHz| Center 3.50001 GHz D Span 20 M,
Sweep 253 ms (1001 pis) #Res BW 100,00 kHz Sweep 2.53ms (1001 pts)

Total Pover

% of OBW Power

N77(15M)_CP- N77(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

g Frea Fun
= Off

Ref Lyl Offset 11,80 48
Ref Value 30.00 dBm

Ref Lvl Offset 11.90 48
Ref Value 30.00 dBm

Bideo BW 470,00 kz' Span 30 MKz|

o [Center 3.50001 GHz Span 30 MHz,
Sweep 1.67 ms (1001 pis)

p
Sweep 1.67 ms (1001 pts)

Total Pover
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N77(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Adten: 30 68

Cor
Freg et i

Bideo BW 470,00 kz' Span 30 MKz|

Sweep 1.67 ms (1001 pis)

Center 3.50001 GHz
#Res BWW 150.00 kHz

2Matics v

Total Pover

req Ermor of O8W Power
B Bandwidih E B

N77(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

[Spectrum Anaiyzer
(Occupied BW

Alten: 20 68 KEYSIGHT lnout

Scale/Div 10.0 B

Bideo BW 620,00 kHz'

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Total Pover

Power

N77(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Alten: 30 B

Ref Lyl Offset 11,80 48
Ref Value 30.00 dBm

Bideo BW 620,00 kHz' Span 40 MKz|

Sweep 1.27 ms (1001 pis)

Oooupied Bandui

Total Pover

N77(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

At 08 i P
o okt

Ref Lyl Offset 11.90 d8
Ref Vall 0 dBm

SVideo B 4T0.00 kHz' Span 30 Mz,

Sweep 1.67 ms (1001 pts)

Ocaupied Bandwidh

N77(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Asn 308 Trig: Frea Fun et Freg:
o o

1001

SVideo B 620,00 kHz'

Total Power

N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lvl Offset 11.90 48
Ref Value 30.00 dBm

SVideo B 620,00 kHz'

Span 40 Mz
Sweep 1.27 ms (1001 pts)
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N77(30M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Ref Lyl Offset 11,90 d8
Ref Vialue 30.00 dBm

Bideo BW 810,00 kz' Span B0 MHz|

Sweep 1.00ms (1001 pis)

Total Pover

% of OBW Power

N77(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11,90 d8
Ref Vialue 30.00 dBm

Bideo BW 810,00 kz' Span B0 MHz|

Sweep 1.00ms (1001 pis)

Total Pover

% of OBW Power

N77(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Ref Lyl Offset 11,80 48
Ref Value 30.00 dBm

#Video BW 13000 MHz"

Span B0 MHz|
Sweep 1.00ms (1001 pis)

Total Pover

N77(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

Center 3.50001 GHz SVideo B 910,00 kHz" Span 60 Mz,

Sweep 1.00 ms (1001 pts)

N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

Center 3.50001 GHz

Span 60 Mz
Sweep 1.00 ms (1001 pts)

N77(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

g Frea Fun
= Off

Ref Lvl Offset 11.90 48
Ref Value 30.00 dBm

Center 3.50001 GHz

Span 81 Mz
Sweep 1.00 ms (1001 pts)
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N77(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11,90 d8
Ref Vialue 30.00 dBm

Span B0 MHz|
Sweep 1.00ms (1001 pis)

Total Pover

% of OBW Power

N77(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Tig: Fres Run
- OF

Ref Lyl Offset 11,90 d8
Ref Vialue 30.00 dBm

#Video BW 16000 MHz" Span 100 MHz

Sweep 1.00ms (1001 pis)

Total Pover

% of OBW Power

N77(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11,80 48
Ref Value 30.00 dBm

#Video BW 16000 MHz"

Span 100 MHz]
Sweep 1.00ms (1001 pis)

Total Pover

N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

(Center 3.50001 GHz
Sweep 1.00 ms (1001 pts)

N77(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

i

Center 3.50001 GHz

Span 100 MHz
Sweep 1.00 ms (1001 pts)

N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

g Frea Fun
= Off

Ref Lvl Offset 11.90 48
Ref Value 30.00 dBm

Center 3.50001 GHz

Span 100 MHz
Sweep 1.00 ms (1001 pts)
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N77(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Ref Lyl Offset 11,90 d8
Ref Vialue 30.00 dBm

#Video BW 2.0000 MHz" Span 120 MH]

Sweep 1.00ms (1001 pis)

Total Pover

% of OBW Power

N77(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11,90 d8
Ref Vialue 30.00 dBm

#Video BW 2.0000 MHz" Span 120 MH]

Sweep 1.00ms (1001 pis)

Total Pover

% of OBW Power

N77(70M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Ref Lyl Offset 11,80 48
Ref Value 30.00 dBm

#Video BW 24000 MHz"

Sweep 1.00ms (1001 pis)

Total Pover

N77(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

(Center 3.50001 GHz
Sweep 1.00 ms (1001 pts)

N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

Center 3.50001 GHz

Span 120 MHz
Sweep 1.00 ms (1001 pts)

N77(70M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

g Frea Fun
= Off

(Center 3.50001 GHz
Sweep 1.00 ms (1001 pts)

60.347 kH
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N77(70M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Adten: 30 68

#Video BW 24000 MHz"

Total Pover

N77(80M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aen: 30 8
an
Froq k- Int

#Video BW 2 Span 160 MHz]

Sweep 1.00ms (1001 pis)

Oocupied Bandwidih
7 Total Pawer

Transmit Freq Error
x wicih

el HE

N77(80M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Alten: 30 B

Ref Lyl Offset 11,80 48
Ref Val 0 dBm

Video BW 27000 MHz' Span 160 MH]

Sweep 1.00ms (1001 pis)

Oocupied Bandwidih
Total Pawer

248 Bandwidln

(Yl T

Scale/Div 10.0 B

Center 3.50001 GHz
#Res BW 75000 kHz

[Spectrum Anaiyzer
(Occupied BW

KEYSIGHT hnout i
iy

RT o

Center 3.50001 GHz
#Res BWW 820,00 kHz

N77(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 24000 MHz"

N77(80M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aen 08 Tig: Frea Run ot Fr
off

 Freg.
MaglHokd. 100100

San Low Radio S8 None

Ref Lyl Offset 11.90 d8

#Video BW 2.7000 MHz" Span 160 Mz

Sweep 1.00 ms (1001 pts)

N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ao 308

Ref Lvl Offset 11.90 48
Ref Value 30.00 dBm

#Video BW 2.7000 MHz"

Span 160 MHz
Sweep 1.00 ms (1001 pts)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ACCJSCD002
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Report No. : FG450613P

N77(90M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Ref Lyl Offset 11,90 d8
Ref Vialue 30.00 dBm

Total Pover

% of OBW Power
xdB

N77(90M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11,90 d8
Ref Vialue 30.00 dBm

Span 180 M)
Sweep 1.00ms (1001 pis)

Total Pover
% of OBW Power
xdB

N77(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Ref Lyl Offset 11,80 48
Ref Vialue 30.00 di

Span 200 M)
Sweep 1.00ms (1001 pis)

Total Pover

Center 3.50001 GHz ideo BW 3.0000 MHz"

N77(90M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

iy

Sweep 1.00ms (1001 pts)

N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.90 d8
Ref Value

n 150 Mz
Sweep 1.00ms (1001 pts)

ideo BW 3.0000 Mz

Center 3.50001 GHz

N77(100M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

[Spectnum Anayzer 1
(Occupied BW

Ref Lvl Offset 11.90 48
Ref Value

n 200

ideo BW 3.0000 MHz" Spar
Sweep 1.00 ms (1001 pts)

Center 3.5000 GHz

Sporton International Inc. (ShenZhen)
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N77(100M)_CP-OFDM_64 N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[Specirum Anayzer
Ocupied W
KEYSIGHT vt B

1 Graph Ref Lyl Offset 11.90 d8
Scale/Div 10.0 B i Ref Value 30.00 dBm

(Center 3,5000 GHz #Video BW 3,000 MHz" Span 200 MHz Center 3.5000 GHz

#Video BW 3.0000 MHz" Span 200 MHz
Sweep 1.00 ms (1001 pts)

[#Res BW 1.0000 MHz Sweep 1.00ms (1001 pis)

Oooupied Bandwidih Ocaupied Bandwidth

Sporton International Inc. (ShenZhen) Page Number : A2-14 of 21
TEL : +86-755-8637-9589
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Conducted Spurious Emissions

NR SCs Bandwidth Freq . .
Band (kHz) (MH?2) Arfcn (MHz) Modulation RB Result Verdict
CP-OFDM
77 30 10 630334 3455.01 oPSK 1@0 see graph
77 30 10 630334 3455.01 CFSS;?M 1@0 see graph PASS
77 30 10 630334 3455.01 CP-OFDM 1@0 see graph PASS
QPSK
CP-OFDM
77 30 10 633334 3500.01 QPSK 1@0 see graph
77 30 10 633334 3500.01 CP-OFDM 1@0 see graph PASS
QPSK
77 30 10 633334 3500.01 CP-OFDM 1@0 see graph PASS
QPSK
CP-OFDM
77 30 10 636332 3544.98 OPSK 1@0 see graph
77 30 10 636332 3544.98 CP-OFDM 1@0 see graph PASS
QPSK
77 30 10 636332 3544.98 CP-OFDM 1@0 see graph PASS
QPSK
CP-OFDM
77 30 50 631668 3475.02 oPSK 1@0 see graph
77 30 50 631668 3475.02 CF(’?‘S;E’M 1@0 see graph PASS
77 30 50 631668 3475.02 CF;S;? M 1@0 see graph PASS
CP-OFDM
77 30 50 633334 3500.01 oPSK 1@0 see graph
77 30 50 633334 3500.01 CF;S;? M 1@0 see graph PASS
77 30 50 633334 3500.01 CP-OFDM 1@0 see graph PASS
QPSK
CP-OFDM
77 30 50 635000 3525.0 QPSK 1@0 see graph
77 30 50 635000 3525.0 CP-OFDM 1@0 see graph PASS
QPSK
77 30 50 635000 3525.0 CP-OFDM 1@0 see graph PASS
QPSK
CP-OFDM
77 30 100 633334 3500.01 oPSK 1@0 see graph
77 30 100 633334 3500.01 CF(SS;EM 1@0 see graph PASS
77 30 100 633334 3500.01 nggg'\" 1@0 see graph PASS
Sporton International Inc. (ShenZhen) Page Number : A2-15 of 21
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N77(10M)_CP- N77(10M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH

g Type: Power (WS whien 308 g Type: Fomer [RMS
gk 100100 okt 1001100

start 30 MHz Video BW 3.0 MHZ' Video BW 3.0 MHZ'
[4Res B 1.0 MHz
5 Marker Table v

Function Vaiue Mode Trace Scake Function
N z ATdBm

Function Vaue

N77(10M)_CP- N77(10M)_CP-
OFDM_QPSK_Edge_1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH

g Typs: Power (RMS)
Au|Hokd: 100100
Trg Free Run

Video BW 3.0 MHZ' Stop 20,000 GHz| Video BW 3.0 MHZ' Stop 35,500 GHz|

(40001 pts)

Function Width Function Vaiue Mode Trace Scake Function Vaue
L —

N77(10M)_CP- N77(10M)_CP-
OFDM_QPSK_Edge _1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High CH

g Type. Pone [RMS
IHokd 100100
Tii: Free Fun

g Type: Power (WS whien 308
gk 100100 Cor
Tg: Free Run

Video BW 3.0 MHZ' Video BW 3.0 MHZ'

Function Vaiue Mode Trace Sca X ¥ Function
L — 6 m

il
3
4

Function Vaue

a
3
2
B
)
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N77(50M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH

g Type: Power (WS
Au|Hokd: 100100

54 dBm|

e ———eooreoroonononr

start 30 MHz
[4Res B 1.0 MHz

Video BW 3.0 MHZ'

Function Vaiue

N77(50M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

g Typs: Power (RMS)
Au|Hokd: 100100
Trg Free Run

Video BW 3.0 MHZ' Stop 20,000 GHz|

Function Width Function Vaiue

N77(50M)_CP-
OFDM_QPSK_Edge 1RB_Left_High CH

g Typa: Power (R
Au|Hokd: 100100
Trg Free Run

Video BW 3.0 MHZ'

Function W Function Vaiue

N77(50M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH

HAlten: 30 08 [ e [RMS
jHokd 100/100

Video BW 3.0 MHZ'
5 Marker Table v

Mode Trace Scake Function
N z Em

Function Vaue

N77(50M)_CP-
OFDM_QPSK_Edge _1RB_Left_Mid_CH

Video BW 3.0 MHz' Stop 35.500 GHz

(40001 pts)

Mode Trace Scake Function Vaue
L —

Y
f & 15 dBm

a
3
2
B
-~

N77(50M)_CP-
OFDM_QPSK_Edge_1RB_Left_High CH

whien 308 g Type. Pone [RMS
IHokd 100100
Tii: Free Fun

Video BW 3.0 MHZ'

Mode Trace Sca X Function
L — m

@502

Function Vaue
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N77(100M)_CP- N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH

Ref Ly Offset 18,68 8 15 M Ref Lyl Offset 18.98 dB
Ref Level 30,00 dBm ScalelDiv 10 48 Ref Level 30.00 dBm

Video BW 3.0 MHz' Stop 35.500 GHz
Sweep 26.7 ms {40001 pts)

Function Function Width Vail 2 5c Funclicn Functian Widh Function Vaue
m
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Conducted Band Edge

B’:Ed (i’ﬁf) Ba(nMd:'vzigith Arfcn (';Arf'g) Modulation RB Result Verdict
77 30 10 630334 3455.01 CFSS;?M 1@0 see graph PASS
77 30 10 630334 3455.01 CF(SS;EM 24@0 see graph PASS
77 30 10 636332 3544.98 czggEM 1@23 see graph PASS
77 30 10 636332 3544.98 C%‘SgEM 24@0 see graph PASS
77 30 50 631668 3475.02 CFSS;?M 1@0 see graph PASS
77 30 50 631668 3475.02 CF(SS;EM 133@0 see graph PASS
77 30 50 635000 3525.0 czggEM 1@132 see graph PASS
77 30 50 635000 3525.0 C%‘SgEM 133@0 see graph PASS
77 30 100 633334 3500.01 CFSS;?M 1@0 see graph PASS
77 30 100 633334 3500.01 CF(SS;EM 1@272 see graph PASS
77 30 100 633334 3500.01 c%ggEM 273@0 see graph PASS
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N77(10M)_CP- N77(10M)_CP-
OFDM_QPSK_Edge_1RB_Left Low_CH OFDM_QPSK_Outer_Full_Low_CH

S . [p—
KEYSIGHT moutRe St Enisions

Con

KEYSIGHT It R At 08
C

Ref Lyl Offset 18.88 4B
Scale/Div 10.0 48 .

Stop 3.550 GHz

Stop 3,550 GHz

Measure Trase Measure Traoe
Trace Type

N77(10M)_CP- N77(10M)_CP-
OFDM_QPSK_Outer_Full_High_CH

OFDM_QPSK_Edge_1RB_Right_High_CH

ange Graph

Scale/Div 10.0 48

Stop 3,600 GHz

Measure Trace

Amplie

N77(50M)_CP- N77(50M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Outer_Full_Low_CH

[spectrum Anayzer 1
[Spurious Emissions
KEYSIGHT lnout

‘Spectrum Anatyzer 1
KEYSIGHT lout e 08 [Trg: Froe Run
o CCam g P
Froq Ref Int 5 ¥ Gan Low

Ref Lvl Offset 18.
Ref Value 30.00 dBm

Stop 3.550 GHz

Stop 3,550 GHz
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N77(50M)_CP- N77(50M)_CP-
OFDM_QPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Outer_Full_High_CH

Spurous.
KEYSIGHT lnout R aten 08
ROT o o 5

Aen: 30 8 Tig: Fres fum
Off

n Low
ScaioiDiv 10008

ks Ref Lyl Offset 18.88 4B
ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 3,600 GHz

N77(100M)_CP- N77(100M)_CP-
OFDM_QPSK_Edge 1RB_Left_Mid_CH OFDM_QPSK_Edge 1RB_Right Mid_CH

Adten: 30 68

ange Graph

Scale/Div 10.0 48

Ref Lyl Offset 18.88 4B
Ref Value 30.00 dBm

Stop 3,600 GHz|

N77(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

[spectrum Anayzer 1
[Spurious Emissions
KEYSIGHT '"ﬂ::

Alten: 30 B
RT o

pFreg  REW
7
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Software Version: 23.06.1602

FR1 N77 MIMO-ANTG6

Frequency Stability

B,;‘.':d (iﬁf) Ba(nMdnvzi;Jth Arfcn (zﬁg) Modulation RB D?;:)aﬂ;m Verdict Environment
77 30 20 633334 350001 CPC;S;?M 51@0 0.0045 PASS NV
77 30 20 633334  3500.01 CF(;SSFEM 51@0 0.0025 PASS LV
77 30 20 633334  3500.01 ng;?'\" 51@0 0.0037 PASS HV
77 30 20 633334 350001 nggf(”v' 51@0 0.0066 PASS 30C
77 30 20 633334 350001 CPC;S;?M 51@0 0.0063 PASS 20C
77 30 20 633334  3500.01 CF(;SSFEM 51@0 0.0046 PASS 10T
77 30 20 633334  3500.01 ng;?'\" 51@0 0.0066 PASS e
77 30 20 633334 350001 CPQ'ggEM 51@0 0.0024 PASS 10C
77 30 20 633334 350001 ngg}?'v' 51@0 0.0045 PASS 20C
77 30 20 633334 350001 CF(SSSFEM 51@0 0.0030 PASS 30C
77 30 20 633334  3500.01 CF(SSSFEM 51@0 0.0059 PASS 40C
77 30 20 633334 350001 CPQ'ggEM 51@0 0.0024 PASS 50°C

Sporton International Inc. (ShenZhen) Page Number 1 A3-10f 19
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Peak to Average Ratio

NR SCS Bandwidth Freq " Result Limit "
Band (kH2) (MHz) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
77 30 20 633334 350001  C-OFDM 51@0 7.06 13 PASS
QPSK
N77(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH
Sporton International Inc. (ShenZhen) Page Number 1 A3-2 of 19
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Occupied Bandwidth
B’;l\'r? d (i’ﬁf) Ba(nMd:'vzigith Arfcn (';Arf'g) Modulation RB (lo\/l?-|vzv) Z?ﬂﬁ_'ZB)W
77 30 10 633334 3500.01 ngg}?'\" 24@0 8.556 9.525
77 30 10 633334 3500.01 CE%Z?AM 24@0 8.5624 9.435
77 30 10 633334 3500.01 C&%FA?AM 24@0 8.5584 9.222
77 30 10 633334 3500.01 %';éogm" 24@0 8.505 9.357
77 30 15 633334 3500.01 ngg}?'\" 38@0 13.502 14.67
77 30 15 633334 3500.01 CE%Z?AM 38@0 13574 14.67
77 30 15 633334 3500.01 C&%FA?AM 38@0 1352 14.48
77 30 15 633334 3500.01 %';éogm" 38@0 13577 14.73
77 30 20 633334 3500.01 ngg}?'\" 51@0 18.201 19.14
77 30 20 633334 3500.01 CE%Z?AM 51@0 18.181 19.38
77 30 20 633334 3500.01 C&%FA?AM 51@0 18.234 19.24
77 30 20 633334 3500.01 ngéogm" 51@0 18.176 19.06
77 30 30 633334 3500.01 czgggm 78@0 27.902 29.19
77 30 30 633334 3500.01 Cfé%i?ﬂ'\" 78@0 27.941 29.0
77 30 30 633334 3500.01 C&%FA?AM 78@0 27.856 20.18
77 30 30 633334 3500.01 ngéogm" 78@0 27.858 20.07
77 30 40 633334 3500.01 cz—gggm 106@0 37.788 39.61
77 30 40 633334 3500.01 Cfé%i?ﬂ'\" 106@0 37.838 30.32
77 30 40 633334 3500.01 C&%FA?AM 106@0 37.79 39.6
77 30 40 633334 3500.01 ngéogm" 106@0 37.886 39.47
77 30 50 633334 3500.01 cz—gggm 133@0 47.316 48.99
77 30 50 633334 3500.01 Cfe'%'m\" 133@0 47.653 49.34
77 30 50 633334 3500.01 C&%’Z‘iﬂ'\" 133@0 47,516 49.23
77 30 50 633334 3500.01 ngéo('; o 133@0 47.521 49.05
77 30 60 633334 3500.01 C'Zg’g}'f'\" 162@0 57.858 59.96
Sporton International Inc. (ShenZhen) Page Number 1 A3-3 0of 19
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77 30 60 633334 3500.01 Cfe-%li\?nM 162@0 57.717 59.75
77 30 60 633334 3500.01 C&%FA?AM 162@0 57.663 59.75
77 30 60 633334 3500.01 2';;305 o 162@0 57.767 60.13
77 30 70 633334 3500.01 cz—ggEM 189@0 67.484 69.71
77 30 70 633334 3500.01 CE%Z?AM 189@0 67.434 69.74
77 30 70 633334 3500.01 C&%FA?AM 189@0 67.418 69.78
77 30 70 633334 3500.01 2';;305 o 189@0 67.6 69.68
77 30 80 633334 3500.01 cz—ggEM 217@0 77.454 79.93
77 30 80 633334 3500.01 CE%Z?AM 217@0 77.518 80.1
77 30 80 633334 3500.01 C&%FA?AM 217@0 77.368 79.92
77 30 80 633334 3500.01 2';;305 o 217@0 77.35 79.92
77 30 90 633334 3500.01 cz—ggEM 245@0 87.525 90.34
77 30 90 633334 3500.01 Cfe'%'m\” 245@0 87.546 90.33
77 30 90 633334 3500.01 C&%FA?AM 245@0 87.406 90.26
77 30 90 633334 3500.01 ngéogm" 245@0 87.435 90.23
77 30 100 633334 3500.01 CTQ_(F?EEM 273@0 97.395 100.5
77 30 100 633334 3500.01 Cfe'%'m\” 273@0 97.295 100.4
77 30 100 633334 3500.01 C&%FA?AM 273@0 97.756 100.4
77 30 100 633334 3500.01 ngéogm" 273@0 97.514 100.5
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N77(10M)_CP- N77(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11,90 d8 ! Ref Lyl Offset 11.90 d8
Ref Vialue 30.00 dBm /Div 10.0 Ref Value 30.00 dBm

Span 20 WHz| Center 3.50001 GHz D Span 20 M,
Sweep 253 ms (1001 pis) #Res BW 100,00 kHz weep 2.53 ms (1001 pts)

Total Pover

% of OBW Power

N77(10M)_CP-OFDM_64 N77(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tig: Fres Run
- OF

Ref Lyl Offset 11,90 d8 ! Ref Lyl Offset 11.90 d8
Ref Vialue 30.00 dBm /Div 10.0 ) Ref Value 30.00 dBm

Span 20 WHz| Center 3.50001 GHz D Span 20 M,
Sweep 253 ms (1001 pis) #Res BW 100,00 kHz Sweep 2.53ms (1001 pts)

Total Pover 281 dBm

% of OBW Power 4

N77(15M)_CP- N77(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

g Frea Fun
= Off

Ref Lyl Offset 11,80 48
Ref Value 30.00 dBm

Ref Lvl Offset 11.90 48
Ref Value 30.00 dBm

Bideo BW 470,00 kz' Span 30 MKz|

o [Center 3.50001 GHz Span 30 MHz,
Sweep 1.67 ms (1001 pis)

p
Sweep 1.67 ms (1001 pts)

Total Pover

Sporton International Inc. (ShenZhen) Page Number 1 A3-50f 19
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N77(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Adten: 30 68

Cor
Freg et i

Bideo BW 470,00 kz' Span 30 MKz|

Sweep 1.67 ms (1001 pis)

Center 3.50001 GHz
#Res BWW 150.00 kHz

2Matics v

Total Pover

req Ermor of O8W Power
B Bandwidih B

N77(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

[Spectrum Anaiyzer
(Occupied BW

Alten: 20 68 KEYSIGHT lnout

Scale/Div 10.0 B

Bideo BW 620,00 kHz'

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Total Pover

Power

N77(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Alten: 30 B

Ref Lyl Offset 11,80 48
Ref Value 30.00 dBm

Bideo BW 620,00 kHz' Span 40 MKz|

Sweep 1.27 ms (1001 pis)

Oooupied Bandui

Total Pover

N77(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

At 08 i P
o okt

Ref Lyl Offset 11.90 d8
Ref Vall 0 dBm

SVideo B 4T0.00 kHz' Span 30 Mz,

Sweep 1.67 ms (1001 pts)

Ocaupied Bandwidh

N77(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Asn 308 Trig: Frea Fun et Freg:
o o

1001

SVideo B 620,00 kHz'

Total Power 283dBm

N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lvl Offset 11.90 48
Ref Value 30.00 dBm

SVideo B 620,00 kHz'

Span 40 Mz
Sweep 1.27 ms (1001 pts)
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N77(30M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Adten: 30 68

Bideo BW 810,00 kz' Span B0 MHz|

Sweep 1.00ms (1001 pis)

Total Pover

req Ermor z of O8W Power
B Bandwidih 219 B

N77(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaipied W
Alten: 20 68 g KEYSIGHT lnout
O ok 1

Scale/Div 10.0 B

Bideo BW 810,00 kz'

Span 60 MHz|
Sweep 1.00ms (1001 pis)

Total Pover

Power

N77(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Alten: 30 B

Ref Lyl Offset 11,80 48
Ref Value 30.00 dBm

#Video BW 13000 MHz"

Span B0 MHz|
Sweep 1.00ms (1001 pis)

Total Pover

N77(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

At 08 i P
o okt

Ref Lyl Offset 11.90 d8
Ref Vall 0 dBm

SVideo B 910,00 kHz" Span 60 Mz,

Sweep 1.00 ms (1001 pts)

N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Asn 308 Trig: Frea Fun et Freg:
o i 1001

SVideo B 910,00 kHz" Span 60 Mz,

Sweep 1.00 ms (1001 pts)

Total Power

N77(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Ref Lvl Offset 11.90 48
Ref Value 30.00 dBm

#Video BW 1.3000 MHz"

Span 81 Mz
Sweep 1.00 ms (1001 pts)
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